Board of Directors — Regular Meeting and Special Meeting
San Simeon Community Services District
AGENDA
Wednesday March 14, 2007
Special Meeting 4:00 PM
Regular Meeting 6:00 PM
Cavalier Banquet Room

Note: All comments concerning any item on the agenda are to be directed to the Board
Chairperson.

1. 4:00 PM-SPECIAL MEETING: General Plan for San Simeon. Discussion
regarding commercial and residential Community design and general
enhancement of streets, lights, and parks.

2. 6:00 PM — REGULAR SESSION
2.1 Roll Call
2.2 Pledge of Allegiance

3. PUBLIC COMMENT:
Any member of the public may address and ask questions of the Board
relating to any matter within the Board’s jurisdiction, provided the matter is
[...]
Chairman will rule on late submittals at or before the hearing. Late submissions that consist of evidence (as opposed
to policy statements or comments) are generally prejudicial unless all designated parties and Central Coast Water
Board staff have time to consider the evidence before the meeting.

The Board will hold a public hearing to obtain public comment starting at 8:30 a.m. on Friday, May 11, 2007 in San
Luis Obispo at the:

Central Coast Regional Water Quality Control Board
895 Aerovista Place, Suite 101
San Luis Obispo, CA 93401

Interested persons are invited to attend to express their views on renewal of this Permit. Persons making presentations
should confine their arguments to this issue. For the accuracy of the record, all important testimony should be submitted
in writing. Oral statements should be brief to allow all interested persons time to be heard. Please note that this item
may be considered by the Regional Board at any time during the meeting.

Tentative Waste Discharge Requirements Order No. R3-2007-0024, Report of Waste Discharge, Fact Sheet, related
documents and all comments and petitions received may be inspected at the offices of the Central Coast Regional Water
Quality Control Board, 895 Aerovista Place, Suite 101, San Luis Obispo, weekdays between 8 a.m. and 4:30 p.m. For
additional information, please call Matthew Keeling at (805) 549-3685.



Please bring the forgoing to the attention of any persons known to you who would be interested in this matter.

SANPDESWPDES Facilities\San Luis Obispo Co\San Simeon\WDR R3-2007-0024\notice of public hearing.doc



INSTRUCTIONS TO APPLICANT FOR
WASTE DISCHARGE REQUIREMENTS

Discharger: San Simeon Community Services District
Attached is a public notice regarding your application for waste discharge requirements. Not later than
February 23, 2007, you or your assignee shall ensure the attached notice is:

Published in a local newspaper or in a daily newspaper of general circulation: At least once.

Please fill out the lower section of this form and return within 15 days of the posting and publication of the

notice.
WP&Q&/Q
oger Bnégs Executive Officer
I) 07
Discharger: San Simeon Community Services District
Order No. R3-2007-0024, NPDES No. CA0047961
In accordance with the above instructions, on (date), a copy of the public notice has
been:

Posted in the post office and principal office of the municipality nearest the premises where the
effluent source is located.

Published in a local newspaper of general circulation (attach proof of publication).

Signature

SANPDES\NPDES Facilities\San Luis Obispo Co\San Simeon\WDR R3-2007-0024\public notice verif.doc



‘\’) California Regional Water Quality Control Board

Central Coast Region

Linda S. Adams
Secretary for
Tnvironmental Protection

895 Aerovista Place, Suite 101, San Luis Obispo, California 93401
(805) 549-3147 * Fax (805) 543-0397
http://www.waterboards.ca.gov/centralcoast/

ORDER NO. R3-2007-0024

NPDES NO. CA0047961

WASTE DISCHARGE REQUIREMENTS
FOR THE SAN SIMEON COMMUNITY SERVICES DISTRICT
SAN LUIS OBISPO COUNTY

Arnold Schwarzenegger
Governor

The following Discharger is subject to waste discharge requirements as set forth in this Order.

Table 1. Discharger Information

Discharger

San Simeon Community Services District

Name of Facility

San Simeon Wastewater Treatment Plant

Facility Address

9245 Balboa Avenue

San Simeon, CA 93452

San Luis Obispo County

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have
classified this discharge as a minor discharge.

The discharge by the San Simeon Community Services District and the Local Sewering Entity
of Hearst San Simeon State Historical Monument from the discharge point identified below is
subject to waste discharge requirements as set forth in this Order. t

Table 2. Discharge Location

Discharge Effluent Discharge Point Discharge Point -
Point Description Latitude Longitude Receiving Water
Secondary '
001 Treated 35°36'32"N 121°09°'05" W Pacific Ocean
Wastewater

Table 3. Administrative Information

This Order was adopted by the Regional Water Quality Control Board on:

This Order shall become effective on:

This Order shall expire on:

The Discharger shall file a Report of Waste Discharge in accordance with
title 23, California Code of Regulations, as application for issuance of new
waste discharge requirements no later than:

180 days prior to the Order

expiration date

IT IS HEREBY ORDERED, that Order No. R3-2002-0046 is rescinded upon the effective date
of this Order except for enforcement purposes, and, in order to meet the provisions contained
in division 7 of the California Water Code (commencing with section 13000) and regulations



adopted thereunder, and the provisions of the federal Clean Water Act (CWA) and regulations
and guidelines adopted thereunder, the Discharger shall comply with the requirements in this
Order.

Roger W. Briggs, Executive Officer



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024
NPDES NO. CA0047961

Table of Contents

[.  Facility Information ...........oooirieiieiieir e 4
TR Vo 113 Vo T O U PO 5
lIl. Discharge Prohibitions ..........cooe i 9
V. Effluent Limitations and Discharge Specifications........c.ccccooviiiiiiin 11
A. Effluent Limitations — Discharge Point 001 ettt 11

B. Land Discharge Specifications ...........ccoceiiiiiiierininni 12

C. Reclamation Specifications .........cc.ccoieiiiiiirin i 12

V. Receiving Water LImitations.........c.covriiiii 12
A. Surface Water LImitations ........cooeeiiiiiiiiiiiiee et 12

AV AT = 10 1V 1= 0 4 1=TU TR U U OO U OO PP 15
D. Standard ProVISIONS .........cuuuiiirereiieiiiiiis e s eesrersias s s e st s e e e s rtbarsaa s e e s asseasserrasaaaees 15

E. Monitoring and Reporting Program (MRP) Requirements..............c.coooiinn, 15

C. SPeCial ProVISIONS ....ccoueeriiiiiiiiiie e 15

1. REOPENET PIOVISIONS .. .coiviiiiieiiiiiiiti ittt 15

2. Special Studies, Technical Reports and Additional Monitoring Requirements ...... 15

3. Best Management Practices and Pollution Prevention..............c..cocociiiin. 17

4. Construction, Operation and Maintenance Specifications ... 17

5. Special Provisions for Municipal Facilities (POTWs Only).....c..cccooeiniiiiiinns 17

6. Other Special ProviSioNS ........ccociiiiiiiniiiiiiiiin e 18

7. Compliance SChedUIES........ccccoeviiiiiiiiiiiiie e 18

VIl. Compliance Determination............cooiviiiiiniiininiinsin s 18

List of Tables ‘
Table 1. Discharger INformation ..........ocoiviiiiiiinin 1
Table 2. DiSCharge LOCALION. .....c.oocvieiiiiiiie i 1
Table 3. Administrative Information ... 1
Table 4. Facility INformation ........cocuiiiiiiiiiii 4
Table 5. Receiving Water Beneficial Uses Established by the Basin Plan .........ccocovvererievenn. 7
Table 6. Receiving Water Beneficial Uses Established by the Ocean Plan ... 7
Table 7. Effluent LimtationS ......ooooioiiieeieiieiieiiiriie ettt e s ettt eaes 11
Table 8. Effluent Limitations for ChIONNe ...........evvieeeiiemmiiiiiiiiii e 11
List of Attachments

Attachment A — DefiNitiONS .....ooivviiii e e A-1
AHACHMENT B = MEP ... it e B-1
Attachment C — FIow SChematiC .........oouvviiiiiiiiiiiiiieiiriciir e e C+1
Attachment D — Standard ProViSIiONS ...........eeeieveiirumuerirrerireieesreressren s D-1
Attachment E — Monitoring and Reporting Program (MRP).......ccooiiiiis E-1
Attachment F — FACt SHEEL.......oiiiiiiiiieeie et F-1

Limitations and Discharge Requirements 3



»

SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024
NPDES NO. CA0047961

I. FACILITY INFORMATION

The following Discharger is subject to waste discharge requirements as set forth in this
Order. ’ .

Table 4. Facility Information

San Simeon Community Services District and the Local Sewering Entity of

Discharger the Hearst San Simeon State Historical Monument
Name of Facility San Simeon Wastewater Treatment Plant

| 39245 Balboa Avenue
Facility Address San Simeon, California 93452

San Luis Obispo County

Facility Contact, Title, and Dan Daniels, Facility Manager for ECO Resources, Inc., 805-927-1484

Phone
Mailing Address 111 Pico Avenue, San Simeon, California 93452
Type of Facility Publicly Owned Treatment Works

0.20 Million Gallons per Day (MGD) (average dry weather flow)

Facility Design.Flow 0.45 MGD (peak wet weather flow)

Limitations and Discharge Requirements 4



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024

NPDES NO. CA0047961

FINDINGS

The California Water Resources Control Board, Central Coast Region (hereinafter the
Central Coast Water Board), finds:

A. Background. The San Simeon Community Services District and the Local Sewering

Entity of Hearst San Simeon State Historical Monument (Discharger) are currently
discharging pursuant to Order No R3-2002-0046 and National Pollutant Discharge
Elimination System (NPDES) Permit No.CA0047961. The Discharger submitted a Report
of Waste Discharge, dated October 25, 2006, and applied to renew its NPDES permit to
discharge up to 0.45 MGD of treated wastewater from the San Simeon Community
Services District's wastewater treatment plant. The application was deemed complete on
December 1, 2006.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references
to the Discharger herein.

. Facility Description. The San Simeon Community Services District owns and operates

municipal wastewater collection, treatment, and disposal facilities serving the community
of San Simeon. The Hearst San Simeon State Historical Monument owns, operates, and
maintains wastewater collection facilities, which serve the Monument, and which connect
by force main to the District's gravity collection system. Through agreement with the
State, the District reserves wastewater treatment capacity for 50,000 gallons per day (gpd)
of wastewater from the Monument. The wastewater treatment facility is located at 9245
Balboa Avenue, in San Simeon.

The wastewater treatment facility is surrounded by a developed neighborhodd, with
apartment-type residential units immediately adjacent to the facility on three sides. Influent
flow is metered, and wastewater treatment is accomplished with an extended aeration
activated sludge process. Four aeration basins with integral clarifiers can be operated in
parallel, following initial treatment with an in-stream grinder and bar screen. During peak
flow periods, at least three aeration basin/clarifier units are operated, with the fourth unit
maintained for reserve capacity. During low flow periods, one unit may be used for
aerobic sludge digestion. The facility includes chlorination/dechlorination capability and a
90,000 gallon equalization tank, which allows flow equalization during peak summer flow
periods and during high rainfall events. Following aerobic digestion, wastewater solids are
hauled for offsite disposal. ‘

Attachment B provides a map of the area around the facility. Attachment C provides a
flow schematic of the facility.

. Legal Authorities. This Order is issued pursuant to CWA section 402 and implementing

regulations adopted by the USEPA and chapter 5.5, division 7 of the California Water
Code (commencing with section 13370). It shall serve as an NPDES permit for point

- source discharges from this facility to surface waters. This Order also serves as Waste

Discharge Requirements (WDRs) pursuant to article 4, chapter 4, division 7 of the Water
Code (commencing with section 13260).

Limitations and Discharge Requirements | 5



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024

D.

NPDESNO. CA0047961

Background and Rationale for Requirements. The Central Coast Water Board
developed the requirements in this Order based on information submitted as part of the
application, through monitoring and reporting programs, and other available information.
The Fact Sheet (Attachment F), which contains background information and rationale for
Order requirements, is hereby incorporated into this Order and constitutes part of the
Findings for this Order. Attachments A through E are also incorporated into this Order.

California Environmental Quality Act (CEQA). Pursuant to Water Code section 13389,
this action to adopt an NPDES permit is exempt from the provisions of the CEQA, Public
Resources Code sections 21100-21177.

Technology-based Effluent Limitations. Section 301(b) of the CWA and implementing
USEPA permit regulations at section 122.44, title 40 of the Code of Federal Regulations
require that permits include conditions meeting applicable technology-based requirements
at a minimum, and any more stringent effluent limitations necessary to meet applicable
water quality standards. The discharge authorized by this Order must meet minimum
federal technology-based requirements based on Secondary Treatment Standards
established at 40 CFR Part 133 and Best Professional Judgment (BPJ) in accordance with
40 CFR 125.3. A detailed discussion of development of technology-based effluent
limitations is included in the Fact Sheet (Attachment F).

Water Quality-Based Effluent Limitations. CWA Section 301 (b) and NPDES
regulations at 40 CFR 122.44 (d) require that permits include limitations more stringent
than applicable federal technology-based requirements where necessary to achieve
applicable water quality standards.

Section 122.44 (d) (1) (i) mandates, that permits include effluent limitations for all
pollutants that are or may be discharged at levels that have the reasonable potential to
cause or contribute to an exceedance of a water quality standard, including numeric and
narrative objectives within a standard. Where reasonable potential is established for a
pollutant, but there is no numeric criterion or objective for the pollutant, water quality-based
effluent limitations (WQBELs) must be established using: (1) USEPA criteria guidance
under CWA section 304 (a), supplemented where necessary by other relevant information;
(2) an indicator parameter for the pollutant of concern; or (3) a calculated numeric water
quality criterion, such as a proposed state criterion or policy interpreting the state’s
narrative criterion, supplemented with other relevant information, as provided at 40 CFR
122.44 (d) (1) (vi).

Water Quality Control Plans. The Central Coast Water Board has adopted a Water
Quality Control Plan for the Central Coast Region (the Basin Plan) that designates
beneficial uses, establishes water quality objectives, and contains implementation
programs and policies to achieve those objectives for receiving waters within the Region.
In addition, the Basin Plan implements State Water Resources Control Board (State Water
Board) Resolution No. 88-63, which establishes State policy that all waters, with certain
exceptions, should be considered suitable or potentially suitable for municipal or domestic
supply. Because total dissolved solids (TDS) levels of marine waters exceed 3,000 mg/L,
marine waters meet an exception to Resolution No. 88-63 and are not considered suitable

' All further statutory references are to title 40 of the Code of Federal Regulations unless otherwise indicated.
Limitations and Discharge Requirements 6



SAN SIMEON COMMUNITY SERVICES DISTRICT ‘ ORDER NO. R3-2007-0024

Limitations and Discharge Requirements

NPDES NO. CA0047961

for municipal or domestic supply. Table 5 presents the beneficial uses established by the
Basin Plan for coastal waters between Pt. Piedras Blancas and Pt. Estero.

Table 5. Receiving Water Beneficial Uses Established by the Basin Plan

Discharge Point Receiving Water Beneficial Uses
001 Coastal Waters between Pt. Piedras | ¢ Water Contact Recreation
Blancas and Pt. Estero o Non-Contact Water Recreation
» Navigation

e Marine Habitat

s Commercial and Sport Fishing

¢ Shellfish Harvesting

¢ Rare, Threatened, or endangered Species
o Wildlife Habitat

California Ocean Plan. The State Water Board adopted the Water Quality Control Plan
for Ocean Waters of California, California Ocean Plan (Ocean Plan) in 1972 and amended
[...]
Attachment F — Fact Sheet...........ooo et F-3
. Permit INfOrMEatioNn ..........oviiiiei ettt e e s e e e F-3
1. FaCility DeSCIIPLION ...ttt e et e e e s et e e e e e e e s s eteaeeees F-4
A. Description of Wastewater and Biosolids Treatment or Controls........c..ccvvveeeennn..... F-4

B. Discharge Points and Receiving Waters ............oooovierieiiiiiiriee e F-5

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data.......... F-5

D. ComplianCe SUMMANY .......c.cooiieiiiiiciieecrie et tee ettt es e st e s eran e e F-6

E. Planned Changes........ccceouiiiiiiiiiiieeeeeie ettt et s e e en e F-9

lIl.  Applicable Plans, Policies, and Regulations ..........ccccccovieiiiiiiiiiiii e F-9
A, Legal AUTNOMITIES. ..coiii e F-9

B. California Environmental Quality Act (CEQA).......oeviieiiiiciee e F-9

C. State and Federal Regulations, Policies, and Plans........cccccceeeveviiiiiiiiiiiieiviiiec e F-10

D. Impaired Water Bodies on CWA 303(d) List........coooiiiiiiiiiiii F-11

E. Other Plans, Polices and Regulations ..........c.ccceccuviieeiiiiieeei e F-11

IV. Rationale For Effluent Limitations and Discharge Specifications ............cccccovvvvvvvnnnnne. F-12
A. Discharge Prohibitions..........ccoueiviiiiiiii e F-12

B. Technology-Based Effluent Limitations ...........cccccoooiiiiiiiiiii F-13

1. Scope and AULNOTILY ........uuiieiiie et e e e aaeneeas F-13

2. Applicable Technology-Based Efﬂuent Limitations .......oocvieeiiiiii e, F-13

C. Water Quality-Based Effluent Limitations (WQBELS).......ccocovmmimre i, F-14

1. Scope and AULhOTILY ........uuuiiiiiie e s e e e e e e eeesereesaenas F-14

2. Applicable Beneficial Uses and Water Quality Criteria and Objectives .............. F-14

3. Determining the Need for WQBELSs.............cccco i e ereeeas F-15

4. WQBEL Calculations.........cc.uvviiiiiiiiiieiciiiieee et e e F-19

5. Whole Effluent ToXiCity (WET).....uriiiiiie it F-21

D. Final Effluent LImitations ...........coooiiiiiiiiii et F-22

E. Interim Effluent Limitations ..., F-23

F. Land Discharge Specifications ..........ccccoiiviiiiiiiiiie e F-23

G. Reclamation SpecifiCations ..........coceeiriiiiiiiieiee e F-23

V. Rationale for Receiving Water Limitations ...........ccoocvveiiiiniciiciieeee e F-23
A, SUIACE WAL ..ottt e e e e e s ba e e s e ntneaaenns F-23

B, GIOUNAWALET........eiiiii ittt e s e e e s st re e e s e staae s e e e e s sesabaeeeaesseans F-23

VI. Rationale for Monitoring and Reporting Requirements ............ccccocoveeviviiiiiiniieee s F-23
A. Influent Monitoring........... e eeeeeeeteeeereeeseersessssbesssstestteertettrtatatetetaiantthann—.—a——ntnnranreroes F-24

B. EffIuent MONItOMING ......eeiiiii ettt ee e ree e F-24

C. Whole Effluent Toxicity Testing Requirements..........cccccoveriiienvciineeiiie e, F-24

D. Receiving Water MONIOMNG ..ot e e eerare e F-25

E. Other Monitoring Requirements ..........cooiioiiiiiiiii e F-25

VII. Rationale fOr PrOVISIONS .....cciiiiiiiiiicee ettt e e ee et e e e e e anenaan eerrrneeernans F-25
A, Standard PrOVISIONS .......cueiiiiiiiiiiiice e esee s e et e e e et e aan e e s st en e s esentnen e e F-25

B. Special Provisions................ et ee e e nEheeaae———eh—eeeeteteetataateae et e e e tarttannrrrabarrarrerereees F-25

1. REOPENET PrOVISIONS ....ceiiiiiiieitiiee ettt e e e e e e eeneee e F-25

2. Special Studies and Additional Monitoring Requirements ...........c.ccccccoeeeeeennn... F-26

Attachment F — Fact Sheet F-1



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024
NPDES NO. CA0047961

3. Best Management Practices and Pollution Prevention..............cc.oooii F-26

4. Construction, Operation, and Maintenance Specifications .....................c......... F-26

5. Special Provisions for Municipal Facilities (POTWs Only)........c.ooooniiniinnn F-26

6. Other Special ProviSIiONS .........cccooiviiiiiiieiecii i F-27

7. Compliance SChedules..........ccoiiiiiiiiiic F-27

VI, PUDIC PartiCiPation......ccveiveiieieerier it F-27
A. Notification of Interested Parties..........cccvuiiiiiiin F-27

B. Written Comments..........c.coooiieniiinne OV P PP F-28

C. PUDBlC HEAMNG .eeeii et F-28

D. Waste Discharge Requirements Petitions ... F-28

E. Information @and COPYING .....occeeerirmriiiiiin e e F-28

F. Register of Interested Persons..........ccooeiiiii F-29

G. Additional INfOrMatioN........veeieeeiriiiiee ettt r e et F-29

List of Tables

Table F-1. Facility Information ... F-3
Table F-2. WasteWater FIOW .....cooiiiuiriieieeeieeee e iiiiiniiire e e e e e s s s st F-4
Table F-3. Historic Effluent Limitations, Discharge Point 001.......c.ccooiniiiiii, F-5
Table F-4. Summary of Monitoring Data, Monitoring Location EFF-001 .......c.cccooiiiiiinne F-5
Table F-5. Summary of Spills and Violations...........coviiii, F-6
Table F-6. Technology-Based Effluent Limitations ... F-13
Table F-7. RPA Results for Discharges to the Pacific Ocean, Dilution at 115to 1............... F-17
Table F-8. Background Concentrations—Ocean Plan ... F-20
Table F-9. Water Quality Objectives—Ocean Plan...........c..coooiii, F-20
Table F-10. Summary of Water Quality-Based Effluent Limitations ..., F-21

Attachment F — Fact Sheet F-2



SAN SIMEON COMMUNITY SERVICES DISTRICT

ORDER NO. R3-2007-0024
NPDES NO. CA0047961

ATTACHMENT F - FACT SHEET

As described in section Il of this Order, this Fact Sheet includes the legal requirements and
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for dischargers in California. Only those sections or subsections of
this Order that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as “not
applicable” are fully applicable to this Discharger.

. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

wDID

3 400110001

Discharger

San Simeon Community Services District and the Local Sewering Entity of
Hearst San Simeon State Historical Monument . »

Name of Facility

San Simeon Community Services District Wastewater Treatment Plant

Facility Address

9245 Balboa Road

San Simeon, California 93452

San Luis Obispo County

Facility Contact, Title and
Phone

Dan Daniels, Facility Manager, (805) 927-0365

Authorized Person to Sign and
Submit Reports

Dan Daniels, Facility Manager, (805) 927-0365

Mailing Address

111 Pico Avenue, San Simeon, California 93452

Billing Address

111 Pico Avenue, San Simeon, California 93452

Type of Facility POTW
Major or Minor Facility Minor
Threat to Water Quality 2
Complexity B
Pretreatment Program N
Reclamation Requirements None

Facility Permitted Flow

0.20 MGD (average dry weather flow)

Facility Design Flow

0.20 MGD (average dry weather flow)

Watershed San Simeon Hydrologic Sub-Area
Receiving Waters The Pacific Ocean
Receiving Water Type Ocean Waters

A. The San Simeon Community Services District owns and operates municipal wastewater
collection, treatment, and disposal facilities serving the community of San Simeon. The
Hearst San Simeon State Historical Monument owns, operates, and maintains wastewater
collection facilities, which serve the Monument, and which connect by force main to the
District's gravity collection system. Through agreement with the State, the District
reserves wastewater treatment capacity for 50,000 gallons per day (gpd) of wastewater

Attachment F — Fact Sheet

F-3



IS

SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024
NPDES NO. CA0047961

from the Monument. The wastewater treatment facility is located at 9245 Balboa Avenue,
in San Simeon.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references
to the Discharger herein. ‘ -

B. The facility discharges wastewater to the Pacific Ocean, waters of the United States, and
is currently regulated by Order R3-2002-0046, which was adopted on May 31, 2002, and
expires on May 31, 2007. The terms and conditions of the current Order will be
automatically continued and remain in effect until new Waste Discharge Requirements and
a National Pollutant Discharge Elimination System (NPDES) permit are adopted pursuant
to this Order. '

C. The Discharger filed a Report of Waste Discharge and submitted an application for
renewal of its Waste Discharge Requirements (WDRs) and NPDES permit on October 25,
2006. Central Coast Water Board staff visited the site on November 11, 2008, to observe
operations and collect additional data to develop permit limitations and conditions.

. FACILITY DESCRIPTION
A. Description of Wastewater and Biosolids Treatment or Controls

The District's wastewater treatment facility is surrounded by a developed neighborhood,
with apartment-type residential units immediately adjacent to the facility on three sides.
Influent flow is metered, and wastewater treatment is accomplished with an extended
aeration activated sludge process. Four aeration basins with integral clarifiers can be
operated in parallel, following initial treatment with an in-stream grinder and bar screen.
During peak flow periods, at least three aeration basin/clarifier units are operated, with the
fourth unit maintained for reserve capacity. During low flow periods, one unit may be used
for aerobic sludge digestion. The facility includes chlorination/dechlorination capability and
a 90,000 gallon equalization tank, which allows flow equalization during peak summer flow
periods and during high rainfall events. Following aerobic digestion, wastewater solids are
hauled for offsite disposal. Table F-2 shows the flow contributions from San Simeon and
the Hearst San Simeon State Historical Monument over a recent 12-month period.

Table F-2. Wastewater Flow *
Month Wastewater -Flow (MGD)

Hearst Monument San Simeon Total
Dec 05 0.020 0.021 0.041
Jan 06 0.023 0.018 0.041
Feb 06 0.014 0.035 0.049
Mar 06 0.009 0.043 0.052
Apr 06 0.015 0.051 0.066
May 06 0.010 0.037 0.047
Jun 06 0.011 0.040 0.051
Jul 06 0.014 0.044 0.058
Aug 06 0.013 0.047 0.060

Attachment F — Fact Sheet F-4



SAN SIMEON COMMUNITY SERVICES DISTRICT

Month Wastewater Flow (MGD)
Hearst Monument San Simeon Total
Sep 06 0.010 0.034 0.044
Oct 06 0.008 0.032 0.040
Nov 06 0.007 0.024 0.031

B. Discharge Points and Receiving Waters

ORDER NO. R3-2007-0024
NPDES NO. CA0047961

Treated wastewater is discharged at Discharge Point 001 through a 900-foot long
outfall/diffuser system that terminates in the Pacific Ocean at 35° 36’ 32" N. latitude and
121° 09’ 05” W. longitude. The diffuser is located at a depth of approximately 20 feet
within the Monterey Bay National Marine Sanctuary, which was designated as a
National Marine Sanctuary on September 15, 1992.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Effluent limitations contained in the existing Order for discharges from Discharge Point 001
and representative monitoring data from monitoring Location EFF-001, from the term of
the previous Order, are presented in the following tables.

Table F-3. Historic Effluent Limitations, Discharge Point 001

Effluent Limitations
Parameter Units Average Average Daily
Monthly Weekly Maximum
BOD: mgl/L 30 45 90
TSS mg/L 30 45 90 ‘
Oil & Grease mg/L 25 40 75
Settleable Solids mL/L/hr 1.0 1.5 3.0
Turbidity NTUs 75 100 225
pH pH Units 6.0-9.0
Table F-4. Summary of Monitoring Data, Monitoring Location EFF-001
Units | 2002 | 2003 | 2004 | 2005
BOD;
Avg Monthly mg/L 55 6.1 35.9 19.4 M
kg/day 4.2 46M 27.2 1471
TSS
Avg Monthly mglL 7.7 9.6 35 9.2
kg/day 5.8 730 26.5 8.4
Settleable Solids
Avg Monthly [ misigir [ 0a™ T o4 [ 4™ | 04
Turbidity
Avg Monthly [ NTUs | 51 | 54 | 45 | 43
pH
Monthly Range [ pHUnits | 71-80 | 67-75 | 67-78 | 65-80

Attachment F — Fact Sheet



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024

Attachment F — Fact Sheet

NPDES NO. CA0047961

[ Units | 2002 | 2003 | 2004 | 2005
Oil & Grease
Avg Monthly mg/L 1.5 2.8 250 ND
kg/day 1.1 2.4 1.9M ND
Max Monthly mg/L 1.5 3 250 ND
kg/day 1.4 2.3 191 ND
Acute Toxicity
Average TUa (el @ 2 2
Maximum TUa @ @ @ @
Chronic Toxicity
Average TUc 2 2 @ g
Maximum TUc 2 e (el 2

T Figures calculated by halving the detection limits of analytical results less than the reported
method detection fimit.

@ pata is not available.

The previous permit also included effluent limitations for all Table B Ocean Plan (2001)
pollutants. As discussed later in the Fact Sheet, most of these effluent limitations for
toxic pollutants have not been retained in the proposed Order, because, in accordance
with procedures of the Ocean Plan (2005), there is not a reasonable potential for the
discharge to contribute to exceedances of applicable water quality criteria for these

pollutants.

Compliance Summary

Table F-5 presents a summary of spills, effluent limitation violations and failures to
report required data that occurred during the term of the previous permit.

Table F-5. Summary of Spills and Violations

Parameter
Date Total Residual
Spill Coliform Tss | s$ | BOD | Turbidity | pH | DO | Flow | Chiorine
August 7, 2006 X
May 19, 2006 X
May 8, 2006 X
May 3, 2006 X
April 11, 2006 X
February 9, 2006 X
January 31, 2006 y y y
January 19, 2006 X
January 4, 2006 X
Broken main
causes unknown
volume of sewage
spill to Pacific
January 2, 2006 | Ocean
December 22, 2005 X
November 30, 2005 y y y
November 3, 2005 X

F-6



SAN SIMEON COMMUNITY SERVICES DISTRICT : ORDER NO. R3-2007-0024
NPDES NO. CA0047961

Parameter

Date , Total Residual
Spill Coliform TSS | SS | BOD | Turbidity | pH [ DO | Flow | Chlorine

October 23, 2005 X

Qctober 22, 2005

September 30, 2005

September 6, 2005

September 2, 2005

oS O S B P

August 30, 2005 o

August 24, 2005

July 30, 2005

July 27, 2005

X X X

July 9, 2005

June 28, 2005 X

June 21, 2005 y Y

June 7, 2005 X

May 13, 2005 X

Broken main
causes unknown
volume of sewage
April 21, 2005 | spill

Sewage spill to
April 15, 2005 | Little Pico Creek

March 26, 2005 X

March 1, 2005

January 25, 2005

January 18, 2005

January 7, 2005

December 29, 2004

December 28, 2004

X R I IX O IX X X

December 23, 2004

6,000-gallon
sewage spill near
December 21, 2004 | Highway 1 y

December 18, 2004

December 14, 2004 y y y

December 7, 2004 X

December 3, 2004 X

December 2, 2004

December 1, 2004

November 30, 2004 X

November 29, 2004

November 28, 2004

November 24, 2004 X

X o fx Ix X (X X IX

November 23, 2004

November 22, 2004 X

November 19, 2004

November 14, 2004

November 8, 2004

November 8, 2004

October 31, 2004 y

XOIX X X X X
x

Qctober 30, 2004

Attachment F — Fact Sheet F-7



SAN SIMEON COMMUNITY SERVICES DISTRICT ORDER NO. R3-2007-0024
NPDES NO. CA0047961

>

Parameter

Date ] Total Residual
Spill Coliform TSS SS BOD | Turbidity | pH | DO | Flow | Chlorine

October 21, 2004 X

October 20, 2004 X

QOctober 14, 2004 y

October 12, 2004 X

October 7, 2004

October 4, 2004

October 3, 2004

October 2, 2004

QOctober 1, 2004

September 30, 2004 y

September 21, 2004

X X X ix {x X Ix iX

September 20, 2004

September 17, 2004 X

September 16, 2004

September 15, 2004

September 14, 2004

September 10, 2004

September 7, 2004 y

D S P A b S - P

September 5, 2004

200 to 300-gallon
sewage spill from
San Simeon State
September 4, 2004 | Park Campground X

September 2, 2004 X

July 31, 2004 y

July 29, 2004

July 20, 2004

July 15, 2004

> X X X

July 9, 2004

June 30, 2004 y

June 24, 2004

x

June 22, 2004

June 18, 2004 X

April 18, 2004 | 100-galion sewage
spill from Hearst
Castle Visitor
Center to road

March 4, 2004 X

December 30, 2002 | Approximately
1,000-gallon L
sewage spill from
holding tank

November 26, 2002 | Approximately 830-
gallon sewage spill
from manhole to
parking lot in
Hearst Castle
Cisitor Center

Sewage spill 100
- gallons into parking
May 1, 2002 | lot from cleanout